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The test results relate only to the samples tested.

The test results shown in the test report are traceable to the national/international standard through the calibration of the
equipment and evaluated measurement uncertainty herein.

This report must not be used to claim product endorsement by TAF or any agency of the government.

The test report shall not be reproduced without the written approval of DEKRA Testing and Certification Co., Ltd.
Measurement uncertainties evaluated for each testing system and associated connections are given here to provide the system
information for reference. Compliance determinations do not take into account measurement uncertainties for each testing
system, but are based on the results of the compliance measurement.
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Product Name Bluetooth Headset

Applicant GN Audio A/S

Address Lautrupbjerg 7, 2750 Ballerup, Denmark

Manufacturer GN Audio A/S

Model No. OTEL30L (left earbud), OTEL130R (right earbud), CPB130 (wireless

charging case)

FCC ID. BCE-OTE130

EUT Rated Voltage  |DC 3.7V by Battery

EUT Test Voltage DC 3.7V by Battery

Trade Name Jabra

Applicable Standard |FCC CFR Title 47 Part 15 Subpart C

ANSI C63.4: 2014, ANSI C63.10: 2013

Test Result Complied
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1.

1.1.

GENERAL INFORMATION

EUT Description

Product Name

Bluetooth Headset

Trade Name Jabra

Model No. OTEL30L (left earbud), OTE130R (right earbud), CPB130 (wireless charging
case)

FCC ID. BCE-OTE130

Frequency Range 2402-2480MHz

Channel Number 79

Type of Modulation

FHSS: GFSK(1Mbps) /n/4DQPSK(2Mbps) / SDPSK(3Mbps)

Antenna Type

Monopole Antenna

Channel Control

Auto

Antenna Gain

Refer to the table “Antenna List”

USB Cable

Non-Shielded, 0.35m

Antenna List

No.|Manufacturer

Part No. Antenna Type

Peak Gain

1 |Jabra

Jabra Elite 85t Monopole Antenna

-1.51 dBi in 2.4GHz

Note: The antenna of EUT is conforming to FCC 15.203.

Page: 6 of 113




Report No.: 2080865R-E3032110108

D DEKRA

Center Frequency of Each Channel:

Channel

Channel 00:
Channel 01:
Channel 02:
Channel 03:
Channel 04:
Channel 05:
Channel 06:
Channel 07:
Channel 08:
Channel 09:
Channel 10:
Channel 11:
Channel 12:
Channel 13:
Channel 14:
Channel 15:
Channel 16:
Channel 17:
Channel 18:
Channel 19:

Frequency
2402 MHz
2403 MHz
2404 MHz
2405 MHz
2406 MHz
2407 MHz
2408 MHz
2409 MHz
2410 MHz
2411 MHz
2412 MHz
2413 MHz
2414 MHz
2415 MHz
2416 MHz
2417 MHz
2418 MHz
2419 MHz
2420 MHz
2421 MHz

Channel

Channel 20:
Channel 21:
Channel 22:
Channel 23:
Channel 24:
Channel 25:
Channel 26:
Channel 27:
Channel 28:
Channel 29:
Channel 30:
Channel 31:
Channel 32:
Channel 33:
Channel 34:
Channel 35:
Channel 36:
Channel 37:
Channel 38:
Channel 39:

Frequency
2422 MHz
2423 MHz
2424 MHz
2425 MHz
2426 MHz
2427 MHz
2428 MHz
2429 MHz
2430 MHz
2431 MHz
2432 MHz
2433 MHz
2434 MHz
2435 MHz
2436 MHz
2437 MHz
2438 MHz
2439 MHz
2440 MHz
2441 MHz

Channel

Channel 40:
Channel 41:
Channel 42:
Channel 43:
Channel 44:
Channel 45:
Channel 46:
Channel 47:
Channel 48:
Channel 49:
Channel 50:
Channel 51:
Channel 52:
Channel 53:
Channel 54:
Channel 55:
Channel 56:
Channel 57:
Channel 58:
Channel 59:

Frequency
2442 MHz
2443 MHz
2444 MHz
2445 MHz
2446 MHz
2447 MHz
2448 MHz
2449 MHz
2450 MHz
2451 MHz
2452 MHz
2453 MHz
2454 MHz
2455 MHz
2456 MHz
2457 MHz
2458 MHz
2459 MHz
2460 MHz
2461 MHz

Channel

Channel 60:
Channel 61:
Channel 62:
Channel 63:
Channel 64:
Channel 65:
Channel 66:
Channel 67:
Channel 68:
Channel 69:
Channel 70:
Channel 71:
Channel 72:
Channel 73:
Channel 74:
Channel 75:
Channel 76:
Channel 77:
Channel 78:

Frequency
2462 MHz
2463 MHz
2464 MHz
2465 MHz
2466 MHz
2467 MHz
2468 MHz
2469 MHz
2470 MHz
2471 MHz
2472 MHz
2473 MHz
2474 MHz
2475 MHz
2476 MHz
2477 MHz
2478 MHz
2479 MHz
2480 MHz
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Note:

1. The EUT is a Bluetooth Headset with a built-in Bluetooth V5.0, V2.1+EDR transceiver, this report for
Bluetooth V2.1+EDR.

2. These tests were conducted on a sample for the purpose of demonstrating compliance of Bluetooth
transmitter with Part 15 Subpart C Paragraph 15.247 for spread spectrum devices.

3. Regarding to the operation frequency, the lowest, middle and highest frequency are selected to perform the
test.

4. The radiation measurements are performed in X, Y, Z axis positioning. Only the worst case is shown in the
report.

5. The circuit schematics and components of Left earbud (OTE130R) and Left earbud (OTE130L) are the
same. So is the antenna, output power and software. The PCB layout of Left earbud and Left earbud are
mirrored, but there are small variations in layout due to non-symmetries of certain component footprints
(e.g. IC's).

6. Right ear and Left ear mode of the EUT, only the worst case(Left ear) is shown in the report.

(Addition test of Radiated Emission below 1GHz for Right ear.)

Test Mode Mode 1: Transmit - 1Mbps (GFSK)
Mode 2: Transmit - 2Mbps (1/4DQPSK)
Mode 3: Transmit - 3Mbps (8DPSK)
Mode 4: Charge
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1.2. Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer Model No. Serial No. Power Cord

1 |Notebook PC DELL Latitude E5440 |FS9TK32 Non-Shielded, 0.8m
BT mode

Signal Cable Type Signal cable Description

A |UsB cable Non-Shielded, 1.7m

Charge mode

Signal Cable Type Signal cable Description
A |USB Cable Non-Shielded, 0.35m
B |USB Cable Non-Shielded, 1.7m

1.3. Configuration of Tested System

BT mode

Notebook PC
(M

EUT
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Charge mode

EUT

Notebook PC
(1

1.4. EUT Exercise Software

a > v D oE

Setup the EUT as shown in Section 1.4.
Execute software “BTCLI Interface 01.exe” on the EUT.

Configure the test mode, the test channel, and the data rate.

Press “OK” to start the continuous Transmit.

Verify that the EUT works properly.
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1.5.

Test Facility
Ambient conditions in the laboratory:
Performed Item Items Required Actual
o Temperature (°C) 10~40 °C 26.5 °C
Conducted Emission —
Humidity (%RH) 10~90 % 56.0 %
] o Temperature (°C) 10~40 °C 26.1 °C
Radiated Emission —
Humidity (%RH) 10~90 % 73.0%
) Temperature (°C) 10~40 °C 28.0 °C
Conductive —
Humidity (%RH) 10~90 % 729 %
USA . FCC Registration Number: TW3023
Canada : IC Registration Number: 4075A

Site Description:

Test Laboratory:
Address:

Phone number:
Fax number:
Email address:
Website:

Accredited by TAF
Accredited Number: 3023

DEKRA Testing and Certification Co., Ltd
No.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451,

Taiwan, R.O.C.
886-2-8601-3788
886-2-8601-3789
info.tw@dekra.com

http://www.dekra.com.tw
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1.6. List of Test Equipment
For Conducted measurements /CB3/SR8
Equipment Manufacturer Model No.  |Serial No. Cali. Date  [Due. Date
Temperature Chamber  (WIT GROUP TH-1S-B EQ-201-00146 |2020/04/06 (2021/04/05
X |Spectrum Analyzer Agilent N9010A MY53470892 |2019/09/25 |2020/09/24
X |Peak Power Analyzer Keysight 8990B MY51000410 {2020/07/01 |2021/06/30
X |Wideband Power Sensor |Keysight N1923A MY56080003 |2020/07/01 [2021/06/30
X |Wideband Power Sensor [Keysight N1923A MY56080004 (2020/07/01 |2021/06/30
X |EMI Test Receiver R&S ESCS 30 100369 2019/11/27 |2020/11/26
X [LISN R&S ENV216 101105 2020/04/27 [2021/04/26
X [LISN R&S ESH3-Z5 836679/014 2020/04/26  [2021/04/25
X |Coaxial Cable DEKRA RG 400 LCO18-RG 2020/06/19 (2021/06/18
Note:
1. All equipments are calibrated every one year.
2.  The test instruments marked with “X” are used to measure the final test results.
3. Test Software version : DEKRA Conduction Test SystemV9.0.5.

Page: 12 of 113



file:///C:/Users/user/AppData/Local/Microsoft/Windows/Temporary%20Internet%20Files/AppData/Roaming/Microsoft/AppData/Roaming/Microsoft/Application%20Data/Microsoft/001-100/030/030校正報告2008.08.29.pdf
file:///C:/Users/user/AppData/Local/Microsoft/Windows/M0136/AppData/Roaming/Microsoft/AppData/Roaming/Microsoft/Application%20Data/Microsoft/101-200/152/152校正報告2009.09.02.pdf

Report No.: 2080865R-E3032110108

D DEKRA

For Radiated measurements /Site3/CB8

Equipment Manufacturer Model No. Serial No. Cali. Date  |Due. Date
X |Test Receiver R&S ESR7 101602 2019/12/16 |2020/12/15
X |Signal Analyzer R&S FSV40 101869 2020/06/24 (2021/06/23
X |Loop Antenna Teseq HLA6121 37133 2019/10/15 |2021/10/14
X [Bilog Antenna Schaffner Chase CBL6112B 2916 2020/01/20 |2021/01/19
X |Coaxial Cable DEKRA L1907-001C 280280.F141.1000D |2020/07/09 |2021/07/08
X |Amplifier EMCI EMCO001330 980254 2020/07/28 {2021/06/10
X [Horn Antenna ETS-LINDGREN 3117 00228113 2020/05/28 [2021/05/27
X |Coaxial Cable DEKRA L1907-002C 280280.F141.1000D [2020/07/09 |2021/07/08
X |Amplifier EMCI EMCO05820SE (980361 2019/09/23 [2020/09/22
X |Amplifier SGH PRAMP118 20200202 2020/03/17 |2021/03/16
X |Horn Antenna Com-Power AH-1840 101101 2019/10/31 {2020/10/30
X |Amplifier + Cable [EMCI EMC184045SE (980369 2020/04/23 |2021/04/22
Bilog Antenna Schaffner Chase CBL6112B 2916 2020/01/20 |2021/01/19
Coaxial Cable DEKRA L1907-003C 00100A1B3A120M  [2020/07/09 |2021/07/08
Amplifier EMCI EMCO001330 980255 2020/03/17 |2021/03/16
Horn Antenna ETS-LINDGREN 3117 00228111 2020/05/28 [2021/05/27
Amplifier SGH PRAMP0510 |20200206 2020/03/17 |2021/03/16
Amplifier SGH PRAMP118 20200202 2020/03/17 |2021/03/16
X |Filter MICRO-TRONICS |BRM50702 G270 2020/08/08 [2021/08/07
X |Filter MICRO-TRONICS [BRM50716 G196 2020/08/08 [2021/08/07
Note:

1. Loop Antenna is calibrated every two years, the other equipments are calibrated every one year.

2. The test instruments marked with “X” are used to measure the final test results.

3. Test Software version : DEKRA Test SystemV1.1.
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1.7.

Uncertainty

Uncertainties have been calculated according to the DEKRA internal document, and is
described in each test chapter of this report.

The reported expanded uncertainties are based on a standard uncertainty multiplied by a
coverage factor of k=2, providing a level of confidence of approximately 95%.

Measurement uncertainties evaluated for each testing system and associated connections are
given here to provide the system information for reference. Compliance determinations do not
take into account measurement uncertainties for each testing system, but are based on the

results of the compliance measurement.

Test item Uncertainty
Conducted Emission +3.42dB
Power Meter Spectrum Analyzer
Peak Power Output
+0.89dB +2.06dB

9kHz~30MHz: £3.88dB
30MHz~1GHz: +4.06dB

1GHz~18GHz: +£3.71dB
18GHz~40GHz: +3.73dB
40GHz~50GHz: £3.75dB
50GHz~325GHz: +4.39dB

Radiated Emission

RF antenna conducted test +2.06dB

9kHz~30MHz: +3.88dB
30MHz~1GHz: +4.06dB
1GHz~18GHz: +3.71dB

Band Edge
18GHz~40GHz: £3.73dB
40GHz~50GHz: +3.75dB
50GHz~325GHz: +4.39dB
Channel Separation +1544.74Hz
Dwell Time +2.31msec
Occupied Bandwidth +1544.74Hz
Duty Cycle (2.4GHz) +2.31msec
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2. Conducted Emission

2.1, Test Setup

Reference Plane

Test Receiver

: 40cm

A
Y

EUT
Q /FLoad |_ N
- Qooo_ L L N
LISN© ¥ p LISN
[177777777/ 77/
LISN
Ground Plane
2.2. Limits
FCC Part 15 Subpart C Paragraph 15.207 (dBpV) Limit
Frequency Limits
MHz QP AV
0.15-0.50 66-56 56-46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.
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2.3. Test Procedure

The EUT and Peripherals are connected to the main power through a line impedance stabilization
network (L.1.S.N.). This provides a 50 ohm /50uH coupling impedance for the measuring
equipment. The peripheral devices are also connected to the main power through a LISN that
provides a 50ohm /50uH coupling impedance with 50ohm termination. (Please refer to the block
diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all the interface cables must be
changed according to ANSI C63.4: 2014 on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using a
receiver bandwidth of 9kHz.

The EUT was setup to ANSI C63.4, 2014; tested to FHSS test procedure of FCC Public Notice DA
00-705 for compliance to FCC 47CFR 15.247 requirements.
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2.4. Test Result of Conducted Emission

Product : Bluetooth Headset
Test Item : Conducted Emission Test
Test date : 2020/09/02
Test Mode . Mode 3: Transmit - 3Mbps (8DPSK) (2441MHz)
Line 1
LevelidBuv) CISPR 22 / EN55032 / CNS 13438 / VCCI Class B
& r
ar\
wl ’ \ P :
3 TAVAY ""'.l"f"h'“'f"—"‘ w‘”.‘M"‘\""VVIX.'L.\.W.",'m.a,-»«J“w"“‘“"‘%“
No Frequency Emission Limit Margin  |Reading Level | Correct Factor Detector
(MHz) Level (dBuV) (dB) (dBuV) (dB) Type
(dBuV)
1 0.176 38.07 64.69 -26.62 28.27 9.80 QP
2 0.176 25.54 54.69 -29.16 15.73 9.80 AV
3 0.514 29.38 56.00 -26.62 19.58 9.80 QP
4 0.514 24.52 46.00 -21.48 14.72 9.80 AV
5 1.431 24.87 56.00 -31.13 15.05 9.82 QP
6 1.431 19.82 46.00 -26.18 9.99 9.82 AV
7 2.645 36.26 56.00 -19.74 26.39 9.88 QP
*8 2.645 30.88 46.00 -15.12 21.01 9.88 AV
9 10.46 27.37 60.00 -32.63 17.29 10.08 QP
10 10.46 22.41 50.00 -27.59 12.33 10.08 AV
11 22.064 26.68 60.00 -33.32 16.46 10.22 QP
12 22.064 20.93 50.00 -29.07 10.71 10.22 AV
Note:

1. All Reading Levels are Quasi-Peak and average value.
2." *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Product : Bluetooth Headset

Test Item : Conducted Emission Test

Test date : 2020/09/02

Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2441MHz)

Line 2
Level(dBuv) CISPR 22 / EN55032 / CNS 13438 / VCCI Class B

&0 |
\\ [

sl 'f' L.

n v VAN A \ : I '

ﬁ | ? Aty v,c\ I J..«;,MMMMNW
) i

|
|
|
|
|

No Frequency Emission Limit Margin  |Reading Level | Correct Factor Detector
(MHz) Level (dBuV) (dB) (dBuV) (dB) Type
(dBuVv)
1 0.19 37.30 64.02 -26.72 27.51 9.78 QP
2 0.19 25.55 54.02 -28.47 15.76 9.78 AV
3 0.48 28.69 56.33 -27.64 18.90 9.79 QP
4 0.48 22.47 46.33 -23.86 12.68 9.79 AV
5 1.34 24.71 56.00 -31.29 14.90 9.80 QP
6 1.34 20.44 46.00 -25.56 10.64 9.80 AV
7 2.652 34.51 56.00 -21.49 24.65 9.86 QP
*8 2.652 28.36 46.00 -17.64 18.50 9.86 AV
9 10.529 25.33 60.00 -34.67 15.22 10.11 QP
10 10.529 19.43 50.00 -30.57 9.33 10.11 AV
11 22.827 27.49 60.00 -32.51 17.10 10.39 QP
12 22.827 21.29 50.00 -28.71 10.90 10.39 AV
Note:

1. All Reading Levels are Quasi-Peak and average value.
2." *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Product : Bluetooth Headset

Test Item : Conducted Emission Test

Test date : 2020/09/02

Test Mode Mode 4: Charge

Line 1
Level(dBuv) CISPR 22 / EN55032 / CNS 13438 / VCCI Class B

&0 [
\ [

40 I""', I),' f 5 ""\x"‘ A ~ 3
& Y '\‘f x "'_“'\‘r"l.?'/‘r']p e o ,\: M . ' )
,~~ | | r‘"‘"'," 4\*1\‘ el w\\'\m e ' ! . |

|
¥
\
|
‘
\
\
|
\

No Frequency Emission Limit Margin  |Reading Level | Correct Factor Detector
(MHz) Level (dBuV) (dB) (dBuV) (dB) Type
(dBuVv)

1 0.229 42.45 62.49 -20.04 32.66 9.79 QP
2 0.229 28.71 52.49 -23.78 18.92 9.79 AV
3 0.547 27.47 56.00 -28.53 17.67 9.79 QP
4 0.547 18.78 46.00 -27.22 8.99 9.79 AV
5 1.341 26.57 56.00 -29.43 16.74 9.83 QP
6 1.341 20.69 46.00 -25.31 10.85 9.83 AV
7 2.689 30.27 56.00 -25.73 20.38 9.90 QP
8 2.689 24.54 46.00 -21.46 14.64 9.90 AV
9 6.728 31.42 60.00 -28.58 21.41 10.01 QP
10 6.728 25.54 50.00 -24.46 15.52 10.01 AV
11 21.742 38.54 60.00 -21.46 28.28 10.26 QP

*12 21.742 30.65 50.00 -19.35 20.40 10.26 AV

Note:

1. All Reading Levels are Quasi-Peak and average value.
2." *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Product : Bluetooth Headset

Test Item : Conducted Emission Test

Test date : 2020/09/02

Test Mode Mode 4: Charge

Line 2
Level(dBuv) CISPR 22 / EN55032 / CNS 13438 / VCCI Class B

&0 |
\ [

o VMYl e '
> | || 'ﬁ‘m ‘J\-%v?\( I\'M"M w\"\m‘}' Yy ! ; £
= " | |

No Frequency Emission Limit Margin  |Reading Level | Correct Factor Detector
(MHz) Level (dBuV) (dB) (dBuV) (dB) Type
(dBuVv)

1 0.226 43.45 62.59 -19.13 33.68 9.77 QP
2 0.226 28.76 52.59 -23.83 18.98 9.77 AV
3 0.55 26.51 56.00 -29.49 16.73 9.78 QP
4 0.55 20.36 46.00 -25.64 10.58 9.78 AV
5 1.109 28.67 56.00 -27.33 18.86 9.81 QP
6 1.109 23.20 46.00 -22.80 13.38 9.81 AV
7 2.688 31.08 56.00 -24.92 21.20 9.88 QP
8 2.688 24.77 46.00 -21.23 14.89 9.88 AV
9 6.72 34.63 60.00 -25.37 24.61 10.01 QP
10 6.72 28.50 50.00 -21.50 18.48 10.01 AV
11 21.745 41.86 60.00 -18.14 31.45 10.41 QP

*12 21.745 33.79 50.00 -16.21 23.37 10.41 AV

Note:

1. All Reading Levels are Quasi-Peak and average value.
2." *" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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3. Peak Power Output

3.1. Test Setup

EUT RF Cable

1

SMA
Connecter

3.2. Limit

The maximum peak power shall be less 1Watt.

3.3. Test Procedure

Power
Meter

Tested according to FHSS test procedure of KDB 558074 section 9 (b for compliance to FCC

47CFR 15.247 requirements.
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3.4. Test Result of Peak Power Output

Product Bluetooth Headset
Test Item Peak Power Output
Test date 2020/09/09
Test Mode Mode 1: Transmit - 1Mbps (GFSK)
Channel No. Frequency Measurement Required Limit Result
(MHz) Level
(dBm)
Channel 00 2402 8.39 1 Watt= 30 dBm Pass
Channel 39 2441 9.17 1 Watt= 30 dBm Pass
Channel 78 2480 8.37 1 Watt= 30 dBm Pass
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Product Bluetooth Headset
Test Item Peak Power Output
Test date 2020/09/09
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK)
Channel No. Frequency Measurement Required Limit Result
(MHz) Level
(dBm)
Channel 00 2402 10.47 1 Watt= 30 dBm Pass
Channel 39 2441 11.86 1 Watt= 30 dBm Pass
Channel 78 2480 10.46 1 Watt= 30 dBm Pass
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Product Bluetooth Headset
Test Item Peak Power Output
Test Site No.3 OATS
Test date 2020/09/09
Test Mode Mode 3: Transmit - 3Mbps (8DPSK)
Channel No. Frequency Measurement Required Limit Result
(MHz) Level
(dBm)
Channel 00 2402 10.51 1 Watt= 30 dBm Pass
Channel 39 2441 11.85 1 Watt= 30 dBm Pass
Channel 78 2480 10.47 1 Watt= 30 dBm Pass
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4. Radiated Emission

4.1. Test Setup
Under 30MHz

le | N | N|

Antenna Mast
Broadband or Loop

Antenna 3
EUT Antenna heiaht islm.
Non-Conducted im
Tahla
R0cm
Test | %I Fully soldered Metal Ground | _J
Reconver

Below 1GHz

[FRP Dome | ET:IIm —
\ H m
bl |

L

The height of board
band or Dipole
Antenna was scanned
from 1M to 4M.

The distance between

EUT antenna and turn table

Non-Conducted Tablg . was 3M regards to the
standard adopted.

i
,_&, |Fu|ly soldered Metal Ground || To Controller

Te;t | To Receiverl
Receiver
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4.2.

Above 1GHz

The height of board band or
Dipole Antenna was scanned

from 1M to 4M.

The distance between antenna
and turn table was 3M regards

to the standard adopted.

RF absorber material

/ on the ground plane.

/\/\/\/\/\/\/\/\/\/\/\/\/\/\/\A

O

Limits

| =L

> General Radiated Emission Limits

To Receiver

Pre-

Amplifier

|

Emissions radiated outside of the specified frequency bands, except for harmonics, shall be attenuated

by at least 20dB below the level of the fundamental or to the general radiated emission limits in

paragraph 15.209, whichever is the lesser attenuation.

FCC Part 15 Subpart C Paragraph 15.209 Limits

Frequency Field strength Measurement distance
MHz _ (meter)
(microvolts/meter)

0.009-0.490 2400/F(kHz) 300

0.490-1.705 24000/F(kHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

Remarks:

1. RF Voltage (dBuV) =20 log RF Voltage (uV)

2. In the Above Table, the tighter limit applies at the band edges.

3. Distance refers to the distance in meters between the measuring instrument

antenna and the closed point of any part of the device or system.
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4.3.

Test Procedure

The EUT was setup according to ANSI C63.10, 2013 and tested compliance to FCC 47CFR 15.247
requirements.

Measuring the frequency range below 1GHz, the EUT is placed on a turn table which is 0.8 meter
above ground, when measuring the frequency range above 1GHz, the EUT is placed on a turn table
which is 1.5 meter above ground.

The turn table is rotated 360 degrees to determine the position of the maximum emission level.

The EUT was positioned such that the distance from antenna to the EUT was 3 meters.

The antenna is scanned between 1 meter and 4 meters to find out the maximum emission level. This is
repeated for both horizontal and vertical polarization of the antenna. In order to find the maximum
emission, all of the interface cables were manipulated according to ANSI C63.10: 2013 on radiated
measurement.

The resolution bandwidth below 30MHz setting on the field strength meter is 9kHz and
30MHz~1GHz is 120kHz and above 1GHz is 1IMHz.

Radiated emission measurements below 30MHz are made using Loop Antenna and 30MHz~1GHz are
made using broadband Bilog antenna and above 1GHz are made using Horn Antennas.

The measurement is divided into the Preliminary Measurement and the Final Measurement.

The suspected frequencies are searched for in Preliminary Measurement with the measurement
antenna kept pointed at the source of the emission both in azimuth and elevation, with the polarization
of the antenna oriented for maximum response. The antenna is pointed at an angle towards the source
of the emission, and the EUT is rotated in both height and polarization to maximize the measured
emission. The emission is kept within the illumination area of the 3 dB bandwidth of the antenna.

The worst radiated emission is measured in the Open Area Test Site on the Final Measurement.

The measurement frequency range form 9kHz - 10th Harmonic of fundamental was investigated.
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4.4, Test Result of Radiated Emission

Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2402MHz)
Horizontal
Level{dBuV/m Radiated Emission
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4804 50.87 74.00 -23.13 61.48 -10.61 PK
2 7206 4421 74.00 -29.79 52.90 -8.69 PK
3 9608 44.67 74.00 -29.33 53.79 -9.12 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

o gk~ wWN
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2402MHz)
Vertical
Level{dBuV/m Radiated Emission
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4804 46.36 74.00 -27.64 56.97 -10.61 PK
2 7206 43.42 74.00 -30.58 52.11 -8.69 PK
3 9608 44.16 74.00 -29.84 53.28 -9.12 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

o gk~ wWN
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2441MHz)
Horizontal
Level{dBuV/m Radiated Emission
<] 8 9G 26 3G & "
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4882 51.98 74.00 -22.02 62.22 -10.24 PK
2 7323 43.51 74.00 -30.49 52.66 -9.15 PK
3 9764 43.57 74.00 -30.43 52.65 -9.08 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ook wd
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2441MHz)
Vertical
Level{dBuV/m Radiated Emission
3 8 G 26 3G & L
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4882 47.51 74.00 -26.49 57.75 -10.24 PK
2 7323 42.81 74.00 -31.19 51.96 -9.15 PK
3 9764 42.82 74.00 -31.18 51.90 -9.08 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ook wd
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2480MHz)
Horizontal
Level{dBuV/m Radiated Emission
& i
|
\
\
\
\
|
4G 50 G 10G 26 3G 16G 244G
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)

*1 4960 51.21 74.00 -22.79 61.26 -10.05 PK
2 7440 44.00 74.00 -30.00 53.47 -9.47 PK
3 9920 43.49 74.00 -30.51 51.67 -8.18 PK

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. Measurement Level = Reading Level + Correct Factor.

5. Correct Factor = Antenna factor + Cable loss —Amplifier gain.

6. The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(2480MHz)
Vertical
Level{dBuV/m Radiated Emission
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4960 46.03 74.00 -27.97 56.08 -10.05 PK
2 7440 42.81 74.00 -31.19 52.28 -9.47 PK
3 9920 43.70 74.00 -30.30 51.88 -8.18 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average

measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

ouh,~wWd

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK) (2402MHz)
Horizontal
Level{dBuV/m Radiated Emission
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4804 51.49 74.00 -22.51 62.10 -10.61 PK
2 7206 43.75 74.00 -30.25 52.44 -8.69 PK
3 9608 44.27 74.00 -29.73 53.39 -9.12 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average

measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

oukwd

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK) (2402MHz)
Vertical
Level{dBuV/m Radiated Emission
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4804 46.48 74.00 -27.52 57.09 -10.61 PK
2 7206 42.84 74.00 -31.16 51.53 -8.69 PK
3 9608 44.56 74.00 -29.44 53.68 -9.12 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

o gk~ wWN
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK) (2441MHz)
Horizontal
Level{dBuV/m Radiated Emission
<] 8 9G 26 3G & "
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4882 52.49 74.00 -21.51 62.73 -10.24 PK
2 7323 43.56 74.00 -30.44 52.71 -9.15 PK
3 9764 42.90 74.00 -31.10 51.98 -9.08 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ook wd
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK) (2441MHz)
Vertical
Level{dBuV/m Radiated Emission
<] 8 9G 26 3G & "
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4882 47.01 74.00 -26.99 57.25 -10.24 PK
2 7323 42.47 74.00 -31.53 51.62 -9.15 PK
3 9764 43.73 74.00 -30.27 52.81 -9.08 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK) (2480MHz)
Horizontal
Level{dBuV/m Radiated Emission
&L i
|
\
\
\
\
|
4G 50 G 10G 26 3G 16G 244G
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)

*1 4960 51.84 74.00 -22.16 61.89 -10.05 PK
2 7440 43.47 74.00 -30.53 52.94 -9.47 PK
3 9920 44.55 74.00 -29.45 52.73 -8.18 PK

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. Measurement Level = Reading Level + Correct Factor.

5. Correct Factor = Antenna factor + Cable loss —Amplifier gain.

6. The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product
Test Item
Test date
Test Mode

Vertical

Level{dBuV/m

Bluetooth Headset
Harmonic Radiated Emission

2020/09/09
Mode 2: Transmit - 2Mbps (7/4DQPSK)(2480MHz)

Radiated Emission

Frequency(Hz

No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4960 46.29 74.00 -27.71 56.34 -10.05 PK
2 7440 42.34 74.00 -31.66 51.81 -9.47 PK
3 9920 43.55 74.00 -30.45 51.73 -8.18 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average

measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

ouh,~wWd

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 3: Transmit - 3Mbps (8DPSK)(2402MHz)
Horizontal
Level{dBuV/m Radiated Emission
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuVv) (dB/m) Type
(dBuV/m)
*1 4804 51.80 74.00 -22.20 62.41 -10.61 PK
2 7206 44.25 74.00 -29.75 52.94 -8.69 PK
3 9608 44.45 74.00 -29.55 53.57 -9.12 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average

measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

ok~ wd

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 3: Transmit - 3Mbps (8DPSK)(2402MHz)
Vertical
Level{dBuV/m Radiated Emission
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuVv) (dB/m) Type
(dBuV/m)
*1 4804 46.33 74.00 -27.67 56.94 -10.61 PK
2 7206 42.45 74.00 -31.55 51.14 -8.69 PK
3 9608 44.69 74.00 -29.31 53.81 -9.12 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average

measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

ok~ wd

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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D DEKRA

Report No.: 2080865R-E3032110108

Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2441MHz)
Horizontal
Level{dBuV/m Radiated Emission
AG 3 8 S 2G 3G 16( 4
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4882 52.23 74.00 -21.77 62.47 -10.24 PK
2 7323 43.11 74.00 -30.89 52.26 -9.15 PK
3 9764 43.36 74.00 -30.64 52.44 -9.08 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ook~ wWwd
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D DEKRA

Report No.: 2080865R-E3032110108

Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2441MHz)
Vertical
Level{dBuV/m Radiated Emission
4G 3 8 9 26 3G 16G y
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 4882 47.21 74.00 -26.79 57.45 -10.24 PK
2 7323 43.28 74.00 -30.72 52.43 -9.15 PK
3 9764 43.91 74.00 -30.09 52.99 -9.08 PK
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ook~ wWwd
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Report No.: 2080865R-E3032110108

D DEKRA

Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2480MHZz)
Horizontal
Level{dBuV/m Radiated Emission
& i
|
\
\
\
\
|
4G 50 8G 9 10G 26 3G 16G 244
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)

*1 4960 51.37 74.00 -22.63 61.42 -10.05 PK
2 7440 43.56 74.00 -30.44 53.03 -9.47 PK
3 9920 43.41 74.00 -30.59 51.59 -8.18 PK

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ouh,~wWd
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Report No.: 2080865R-E3032110108

D DEKRA

Product Bluetooth Headset
Test Item Harmonic Radiated Emission
Test date 2020/09/09
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2480MHZz)
Vertical
Level{dBuV/m Radiated Emission
& i
|
\
\
\
\
|
4G 50 G 10G 26 3G 16G 244G
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)

*1 4960 46.28 74.00 -27.72 56.33 -10.05 PK
2 7440 43.29 74.00 -30.71 52.76 -9.47 PK
3 9920 43.54 74.00 -30.46 51.72 -8.18 PK

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ouh,~wWd
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Report No.: 2080865R-E3032110108 > DE K RA

Product : Bluetooth Headset
Test Item : General Radiated Emission
Test date : 2020/09/02
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2441MHz) ( Left ear)
Horizontal
Level{dBuV/m Radiated Emission
ol gt ,
30 100N 156M  200M  250M  300M  350M A00M 4500 S500M S50M  GOOM 650M  TOOM TSOM 800M BSOM 200N 950M
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 62.333 38.85 40.00 -1.15 52.43 -13.58 QP
2 94.667 37.10 43.50 -6.40 47.57 -10.47 QP
3 377.232 31.92 46.00 -14.08 36.16 -4.24 QP
4 493.913 35.79 46.00 -10.21 39.22 -3.43 QP
5 832.71 31.45 46.00 -14.55 32.84 -1.39 QP
6 976.101 30.28 54.00 -23.72 30.75 -0.47 QP
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ok~ wd
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Report No.: 2080865R-E3032110108 > DE K RA

Product : Bluetooth Headset
Test Item : General Radiated Emission
Test date : 2020/09/02
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2441MHz) ( Left ear)
Vertical
Level{dBuV/m Radiated Emission
| I
| 1 '
\ ‘ l
? " 5 ] 0OM P i 0 SO‘Z‘P-! SS0M  600M 650K 7000 l 8soMm oM
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 62.333 36.67 40.00 -3.33 50.25 -13.58 QP
2 89.043 38.71 43.50 -4.79 49.18 -10.47 QP
3 499.536 28.91 46.00 -17.09 31.80 -2.89 QP
4 599.348 35.43 46.00 -10.57 37.10 -1.67 QP
5 832.71 33.42 46.00 -12.58 34.81 -1.39 QP
6 940.957 31.13 46.00 -14.87 31.68 -0.55 QP
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ISR

Page: 47 of 113



Report No.: 2080865R-E3032110108 > DE K RA

Product : Bluetooth Headset
Test Item : General Radiated Emission
Test date : 2020/09/02
Test Mode Mode 2: Transmit - 2Mbps (m/4DQPSK) (2441MHz) ( Left ear)
Horizontal
Level{dBuV/m Radiated Emission
40—t
|
|
3I0M 100M 1506M  200M 2500  300M  350M 400M 4500 SO0M S50M GOOM 6500 TOOM ! asom oM
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 62.333 39.29 40.00 -0.71 52.87 -13.58 QP
2 222.594 27.40 46.00 -18.60 37.84 -10.44 QP
3 368.797 32.27 46.00 -13.73 36.98 -4.71 QP
4 493.913 35.36 46.00 -10.64 38.79 -3.43 QP
5 638.71 29.85 46.00 -16.15 31.16 -1.31 QP
6 832.71 31.53 46.00 -14.47 32.92 -1.39 QP
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

ISR
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Report No.: 2080865R-E3032110108

D DEKRA

Product Bluetooth Headset
Test Item General Radiated Emission
Test date 2020/09/02
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK) (2441MHz) ( Left ear)
Vertical
Level{dBuV/m Radiated Emission
o
| I
30 0 200M 2500  300M  350M 4500 SO‘?H S50M  G600M G500 T0OM L asom a50M
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)

*1 62.333 37.27 40.00 -2.73 50.85 -13.58 QP
2 94.667 36.70 43.50 -6.80 47.17 -10.47 QP
3 381.449 28.89 46.00 -17.11 33.08 -4.19 QP
4 499.536 30.86 46.00 -15.14 33.75 -2.89 QP
5 599.348 30.24 46.00 -15.76 31.91 -1.67 QP
6 832.71 33.56 46.00 -12.44 34.95 -1.39 QP

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. Measurement Level = Reading Level + Correct Factor.

5. Correct Factor = Antenna factor + Cable loss —Amplifier gain.

6. The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: 2080865R-E3032110108

D DEKRA

Product Bluetooth Headset
Test Item General Radiated Emission
Test date 2020/09/02
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2441MHz) ( Left ear)
Horizontal
Level{dBuV/m Radiated Emission
IBE =
" l
|
30 ‘-IZ:Sr.' 200M 2500  300M  350M 400N 450 S00M S50M 600M . 650M TOOM L asom a50M
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)

*1 91.855 39.61 43.50 -3.89 49.91 -10.30 QP
2 370.203 31.65 46.00 -14.35 36.34 -4.69 QP
3 493.913 35.05 46.00 -10.95 38.48 -3.43 QP
4 656.986 29.76 46.00 -16.24 31.09 -1.33 QP
5 832.71 30.38 46.00 -15.62 31.77 -1.39 QP
6 998.594 31.28 54.00 -22.72 32.15 -0.87 QP

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. Measurement Level = Reading Level + Correct Factor.

5. Correct Factor = Antenna factor + Cable loss —Amplifier gain.

6. The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: 2080865R-E3032110108 > DE K RA

Product : Bluetooth Headset
Test Item : General Radiated Emission
Test date : 2020/09/02
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2441MHz) ( Left ear)
Vertical
Level{dBuV/m Radiated Emission
o ——d
30 1000 156M  200M  250M  300M  350M A00M  450M  S500M S50M  GOOM 650M  TOOM TSOM 800M BSOM 200N 950M
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 60.928 38.81 40.00 -1.19 52.05 -13.24 QP
2 160.739 25.54 43.50 -17.96 39.08 -13.54 QP
3 378.638 27.39 46.00 -18.61 31.56 -4.17 QP
4 599.348 31.32 46.00 -14.68 32.99 -1.67 QP
5 832.71 33.16 46.00 -12.84 34.55 -1.39 QP
6 995.783 32.93 54.00 -21.07 33.80 -0.87 QP
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

o Uk~ wd
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Report No.: 2080865R-E3032110108 > DE K RA

Product : Bluetooth Headset
Test Item : General Radiated Emission
Test date : 2020/09/02
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2441MHz) (Right ear)
Horizontal
Level{dBuV/m Radiated Emission
o ——
| | |
\
|
30 1000 156M  200M 2500 300M OM A00M  450M  S500M S50M  GOOM 650M  TOOM TSOM 800M BSOM 200N 950M
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
1 356.145 24.84 46.00 -21.16 29.99 -5.15 QP
2 462.986 26.93 46.00 -19.07 31.06 -4.13 QP
3 536.087 27.08 46.00 -18.92 29.56 -2.48 QP
4 649.957 29.09 46.00 -16.91 30.54 -1.45 QP
*5 742.739 30.58 46.00 -15.42 31.50 -0.92 QP
6 936.739 28.66 46.00 -17.34 29.46 -0.80 QP
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

o Uk~ wd
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Report No.: 2080865R-E3032110108

D DEKRA

Product Bluetooth Headset

Test Item General Radiated Emission

Test date 2020/09/02

Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2441MHz) (Right ear)

Vertical

Level{dBuV/m Radiated Emission
B

I0M " 1508 M 0OM ] M 4500 SO0M 550M M G500 700M  7SOM psOM 50M

No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)

*1 41.246 29.37 40.00 -10.63 41.30 -11.93 QP
2 403.942 25.22 46.00 -20.78 30.34 -5.12 QP
3 543.116 30.24 46.00 -15.76 32.92 -2.68 QP
4 621.841 28.86 46.00 -17.14 29.75 -0.89 QP
5 742.739 31.02 46.00 -14.98 31.94 -0.92 QP
6 949.391 29.15 46.00 -16.85 29.89 -0.74 QP

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. Measurement Level = Reading Level + Correct Factor.

5. Correct Factor = Antenna factor + Cable loss —Amplifier gain.

6. The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: 2080865R-E3032110108

D DEKRA

Product Bluetooth Headset
Test Item General Radiated Emission
Test date 2020/09/02
Test Mode Mode 2: Transmit - 2Mbps (7/4DQPSK) (2441MHz) (Right ear)
Horizontal
Level{dBuV/m Radiated Emission
B
I0M " 5 M 0OM ’ (] oM SOOM  S55( M G50 700M P 50M 50M
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
1 396.913 25.98 46.00 -20.02 31.12 -5.14 QP
2 510.783 26.77 46.00 -19.23 29.75 -2.98 QP
3 628.87 28.90 46.00 -17.10 29.98 -1.08 QP
*4 742.739 30.30 46.00 -15.70 31.22 -0.92 QP
5 832.71 29.50 46.00 -16.50 30.89 -1.39 QP
6 970.478 29.24 54.00 -24.76 29.95 -0.71 QP
Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. Measurement Level = Reading Level + Correct Factor.
5. Correct Factor = Antenna factor + Cable loss —Amplifier gain.
6. The average measurement was not performed when the peak measured data under the limit of average
detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: 2080865R-E3032110108

D DEKRA

Product Bluetooth Headset

Test Item General Radiated Emission

Test date 2020/09/02

Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK) (2441MHz) (Right ear)

Vertical

Level{dBuV/m Radiated Emission
o ——

3I0M 0 200M 2500  300M  350M 400N 450 S00M S550M GOOM O T00M " asom a50M

No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)

*1 41.246 28.98 40.00 -11.02 40.91 -11.93 QP
2 415.188 25.72 46.00 -20.28 30.44 -4.72 QP
3 609.188 27.82 46.00 -18.18 29.19 -1.37 QP
4 742.739 30.71 46.00 -15.29 31.63 -0.92 QP
5 841.145 29.71 46.00 -16.29 31.42 -1.71 QP
6 946.58 29.92 46.00 -16.08 30.58 -0.66 QP

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. Measurement Level = Reading Level + Correct Factor.

5. Correct Factor = Antenna factor + Cable loss —Amplifier gain.

6. The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: 2080865R-E3032110108 > DE K RA

Product : Bluetooth Headset
Test Item : General Radiated Emission
Test date : 2020/09/02
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2441MHz) (Right ear)
Horizontal
Level{dBuV/m Radiated Emission
o ——
30 1000 156M  200M  250M  300M  350M ‘C-I'Th' 450M  S500M  S50M  GOOM 650N TOOM TSOM 800M BSOM S00M 950M
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
1 385.667 25.26 46.00 -20.74 29.70 -4.44 QP
2 507.971 27.46 46.00 -18.54 30.37 -2.91 QP
3 619.029 29.12 46.00 -16.88 30.03 -0.91 QP
*4 742.739 30.22 46.00 -15.78 31.14 -0.92 QP
5 874.884 28.70 46.00 -17.30 30.49 -1.79 QP
6 985.942 29.88 54.00 -24.12 30.51 -0.63 QP
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

o Uk~ wd
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Report No.: 2080865R-E3032110108

D DEKRA

Product Bluetooth Headset

Test Item General Radiated Emission

Test date 2020/09/02

Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2441MHz) (Right ear)

Vertical

Level{dBuV/m Radiated Emission
o ——

3I0M 0 200M 2500  300M  350M 400N 500 S00M S550M G6O0OM O T00M " asom a50M

No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)

*1 41.246 29.73 40.00 -10.27 41.66 -11.93 QP
2 454.551 26.54 46.00 -19.46 30.52 -3.98 QP
3 593.725 28.24 46.00 -17.76 30.16 -1.92 QP
4 742.739 31.30 46.00 -14.70 32.22 -0.92 QP
5 940.957 29.85 46.00 -16.15 30.40 -0.55 QP
6 981.725 30.05 54.00 -23.95 30.53 -0.48 QP

Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

4. Measurement Level = Reading Level + Correct Factor.

5. Correct Factor = Antenna factor + Cable loss —Amplifier gain.

6. The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Report No.: 2080865R-E3032110108

D DEKRA

Product Bluetooth Headset
Test Item General Radiated Emission
Test date 2020/09/17
Test Mode Mode 4: Charge
Horizontal
Level{dBuV/m Radiated Emission
o ——
30 0 200M 2500  300M  350M 400M 4500 S500M S50M  GOOM fﬁ"‘f 700M L asom a50M
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
1 382.855 25.46 46.00 -20.54 29.74 -4.28 QP
2 462.986 26.33 46.00 -19.67 30.46 -4.13 QP
3 524.841 27.35 46.00 -18.65 30.10 -2.75 QP
4 645.739 28.96 46.00 -17.04 30.45 -1.49 QP
*5 797.565 29.68 46.00 -16.32 30.66 -0.98 QP
6 981.725 30.25 54.00 -23.75 30.73 -0.48 QP
Note:
1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. Measurement Level = Reading Level + Correct Factor.
5. Correct Factor = Antenna factor + Cable loss —Amplifier gain.
6. The average measurement was not performed when the peak measured data under the limit of average
detection.
7. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Product : Bluetooth Headset
Test Item : General Radiated Emission
Test date : 2020/09/17
Test Mode Mode 4: Charge
Vertical
Level{dBuV/m Radiated Emission
ot
' |
1 1
| |
3I0M 1000 156M  200M  250M  300M  350M A00M  450M  S500M S50M  GOOM 650 TOOM TSOM 800M BSOM S00M 950M
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuVv/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
*1 41.246 30.72 40.00 -9.28 42.65 -11.93 QP
2 131.217 21.17 43.50 -22.33 29.71 -8.54 QP
3 581.072 28.12 46.00 -17.88 31.08 -2.96 QP
4 665.42 28.04 46.00 -17.96 29.59 -1.55 QP
5 817.246 29.76 46.00 -16.24 30.54 -0.78 QP
6 973.29 29.40 54.00 -24.60 29.97 -0.57 QP
Note:

1. All Readings below 1GHz are Quasi-Peak, above 1GHz are performed with peak and/or average
measurements as necessary.

Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

Measurement Level = Reading Level + Correct Factor.

Correct Factor = Antenna factor + Cable loss —Amplifier gain.

The average measurement was not performed when the peak measured data under the limit of average
detection.

7. The emission levels of other frequencies are very lower than the limit and not show in test report.

o Uk~ wd
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5.1.

5.2.

5.3.

RF Antenna Conducted Test

Test Setup
RF Cable Spect
EUT pectrum
I Analyzer
SMA
Connecter
Limits

According to FCC Section 15.247(d). In any 100 kHz bandwidth outside the frequency band in
which the spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits. If the transmitter complies with the conducted power
limits based on the use of RMS averaging over a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB.

Test Procedure

Tested according to FHSS test procedure of KDB558074 section 9 b) for compliance to FCC 47CFR
15.247 requirements.
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5.4, Test Result of RF Antenna Conducted Test
Product : Bluetooth Headset
Test Item : RF Antenna Conducted Test
Test Site : No.3 OATS
Test date : 2020/09/03
Test Mode Mode 1: Transmit - 1Mbps (GFSK)
Figure Channel 00:
Spurious Emission(30MHz-25GHz)
[—— LimitTline:-12.03 Reading Value |
Sweep Time: Auto
10 + E
0
A0 £
g 20
S 30 %
40 1
w WMWN""MW
-60 E
70 ¥ E
-80 ' ' ' '
5 10 15 20 25
GHz
Figure Channel 39:
Spurious Emission(30MHz-25GHz)
[—— Limitling:-11.98 —— Reading Valug |
3 Sweep Time: Auto
10 f E
0
A0 £
E '20 ___
2 a0%
40 1
&0 1 3
-60 E
70 ¥ E
-80 ' ' ' '
5 10 15 20 25
GHz
Figure Channel 78:
Spurious Emission(30MHz-25GHz)
[—— Limitline: -12.57 Reading Value |
Sweep Time: Auto
10 § ]
0
10 £
g 20 %
S 30 i ]
40 +
s W
-60 E
70 ¥ E
-80 ' ' ' '
5 10 15 20 25
GHz

Note: The above test pattern is synthesized by multiple of the frequency range.
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Product : Bluetooth Headset

Test Item : RF Antenna Conducted Test

Test Site : No.3 OATS

Test date : 2020/09/03

Test Mode Mode 2: Transmit - 2Mbps (27/4DQPSK)

Figure Channel 00:

Spurious Emission(30MHz-25GHz)

[—— Limitline: -15.81
20 £

Reading Value |
T

REW: 100k, VBW: 1M |
10 £ Sweep Time: Auto K
0
10 F
20 F
£
@ 30 f

GHz

Figure Channel 39:

Spurious Emission(30MHz-25GHz)

[—— Limitline: -12.31

Reading Value |
T

21 ‘
Sweep Time: Auto
10 + 1
0
10 £
g 20§
g i 1
40 ¥
50 + 3
50 ]
g0 + E
-80 + t + t + t + t
5 10 15 20 25
GHz
Figure Channel 78:
Spurious Emission(30MHz-25GHz)
[—— Limitline:-15.19 Reading Value |
10 Sweep Time: Auto 3
o
10 £
£ 20
2 30+

GHz

Note: The above test pattern is synthesized by multiple of the frequency range.
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Product : Bluetooth Headset

Test Item : RF Antenna Conducted Test

Test Site : No.3 OATS

Test date : 2020/09/03

Test Mode Mode 3: Transmit - 3Mbps (8DPSK)

Figure Channel 00:

Spurious Emission(30MHz-25GHz)

[—— LimitTine:-11.53

Reading Value |
T

T T T T
a0 £ REW: 100k, VBW: 1M |
Sweep Time: Auto

dBm
[a*]
f==]
t

Figure Channel 39:

Spurious Emission(30MHz-25GHz)

[—— Limitline: -13.46

Reading Value |
T

Sweep Time: Auto
10 + 3
0
A0 F
E 23
=
=30 I

Figure Channel 78:

Spurious Emission(30MHz-25GHz)

[—— Limitline: -14.43

Reading Value |
T

i '
Sweep Time: Auto
10 + 1
0
A0 F
E 20§
= 1
-30 F

Note: The above test pattern is synthesized by multiple of the frequency range.
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6. Band Edge

6.1. Test Setup

RF Radiated Measurement:

Above 1GHz

< I -~ 1 N
f 3m »

The height of board band or
Dipole Antenna was scanned
from 1M to 4M.

The distance between antenna
and turn table was 3M regards
to the standard adopted.

RF absorber material
EUT ) /_ on the ground plane.
—

| %l To Receiver|_| Pre-

Amplifier

RF Conducted Measurement

RF Cable

ot 1

8-WAY
Power Divider

Spectrum

Analyzer
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6.2.

6.3.

Limit

According to FCC Section 15.247(d). In any 100 kHz bandwidth outside the frequency band in which
the spread spectrum or digitally modulated intentional radiator is operating, the radio frequency power
that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth
within the band that contains the highest level of the desired power, based on either an RF conducted
or measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, the attenuation required under this paragraph shall be 30 dB instead of 20 dB.
Attenuation below the general limits specified in Section 15.209(a) is not required. In addition,
radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

Test Procedure

The EUT is placed on a turn table which is 1.5 meter above ground. The turn table is rotated 360
degrees to determine the position of the maximum emission level. The EUT was positioned such that
the distance from antenna to the EUT was 3 meters.

The antenna can move up and down between 1 meter and 4 meters to find out the maximum

emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to find

the maximum emission, all of the interface cables must be manipulated according to

ANSI C63.10: 2013 on radiated measurement.

The bandwidth setting below 1GHz and above 1GHz on the field strength meter is 120 kHz and 1MHz,
respectively.
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6.4. Test Result of Band Edge

Product : Bluetooth Headset
Test Item : Band Edge
Test date ; 2020/09/02
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2402MHz)
Horizontal
Level{dBuV/m Radiated Emission
"’ ’; "II
I |\
V; % I,'I
: A e AR A A A A A AN A S o T\ e e e g Nt IS P € ; e S N — PR RIS Y
3 235 £] 5 8 »chfnn?—~ ( 24 405G -+ * 2 3 2435
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
1 2383.478 55.43 74.00 -18.57 41.41 14.02 PK
2 2390 53.82 74.00 -20.18 39.81 14.01 PK
2400 70.62 - -- 56.63 13.99 PK
14 2402.174 105.58 - - 91.60 13.98 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of
average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(el\(jltﬁg)cy Measurement Factor M(ZaBsu:;a/r?ne)nt (dB) (dBuVv/m)
(dBuV/m) (dB) "
00 (Average) | 2383.478 55.43 -30.752 24.678 -29.322 54.000
00 (Average) | 2390 53.82 -30.752 23.068 -30.932 54.000
00 (Average) | 2400 70.62 -30.752 39.868 --
00 (Average) | 2402.174 105.58 -30.752 74.828 --
Note:

1. Average Measurement=Peak Measurement + Duty Cycle Factor
2. The Duty Cycle is refer to section 11.
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Product Bluetooth Headset
Test Item Band Edge
Test date 2020/09/02
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2402MHz)
Vertical
Level{dBuV/m Radiated Emission
nl! .I!.
l; ;'
| |
5 AT ppraidiiV - Y W PP __,_,.,,,’.—_,_,__,.,___ . — "‘ —r— PRTRE ST G SPAT | S PSS GRS VNG S
p |
< 3G 235 G 5 386 238 ’.:ui‘;)” ( 24 < - A 42 3G 2435
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
1 2383.043 55.80 74.00 -18.20 41.78 14.02 PK
2 2390 54.64 74.00 -19.36 40.63 14.01 PK
2400 68.64 - -- 54.65 13.99 PK
14 2402.174 103.33 - -- 89.35 13.98 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of
average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(e'\cjltﬁ;)cy Measurement Factor M(e(:iaBsu:?/mnf)nt (dB) (dBuV/m)
(dBuV/m) (dB) "
00 (Average) | 2383.043 55.8 -30.752 25.048 -28.952 54.000
00 (Average) | 2390 54.64 -30.752 23.888 -30.112 54.000
00 (Average) | 2400 68.64 -30.752 37.888 - -
00 (Average) | 2402.174 103.33 -30.752 72.578 - -
Note:

1. Average Measurement=Peak Measurement + Duty Cycle Factor
2. The Duty Cycle is refer to section 11.
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Product Bluetooth Headset
Test Item Band Edge
Test date 2020/09/02
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2480MHz)
Horizontal
Level{dBuV/m Radiated Emission
l." i
43350 244G B 53 247G :::.E,i\_.:..c,,.._-‘ 52
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
11 2479.877 104.79 - 90.96 13.83 PK
2 2483.5 55.69 74.00 -18.31 41.88 13.81 PK
3 2521.906 56.47 74.00 -17.53 42.84 13.63 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of
average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(el\(jltﬁg)cy Measurement Factor M(ZaBsu:;a/mn;nt (dB) (dBuVv/m)
(dBuV/m) (dB) "
78 (Average) | 2479.877 104.79 -30.752 74.038 -- --
78 (Average) | 2483.5 55.69 -30.752 24.938 -29.062 54.000
78 (Average) | 2521.906 56.47 -30.752 25.718 -28.282 54.000
Note:

1. Average Measurement=Peak Measurement + Duty Cycle Factor
2. The Duty Cycle is refer to section 11.
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Product ; Bluetooth Headset
Test Item : Band Edge
Test date ; 2020/09/02
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (2480MHz)
Vertical
Level{dBuV/m Radiated Emission
|" |"
1' '| -
2 e PEE SRR S P G N A P S NS UTEY | - VP SR GO Sy ._.T P NS O
|
|
4335 440 456 20 24 a jif:;\—c"c“”:‘ 252
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
11 2479.877 101.94 - - 88.11 13.83 PK
2 2483.5 55.20 74.00 -18.80 41.39 13.81 PK
3 2516.543 55.99 74.00 -18.01 42.33 13.66 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of
average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(esllﬁg)cy Measurement Factor M(ZaBsu:(j/rr;ne)nt (dB) (dBuV/m)
(dBuV/m) (dB) "
78 (Average) | 2479.877 101.94 -30.752 71.188 -- --
78 (Average) | 2483.5 55.2 -30.752 24.448 -29.552 54.000
78 (Average) | 2516.543 55.99 -30.752 25.238 -28.762 54.000

Note:
1. Average Measurement=Peak Measurement + Duty Cycle Factor

2. The Duty Cycle is refer to section 11.
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Product : Bluetooth Headset
Test Item : Band Edge
Test date : 2020/09/02
Test Mode Mode 2: Transmit - 2Mbps (r/4DQPSK) (2402MHz)
Horizontal
Level{dBuV/m Radiated Emission
7 o B
f| %n
< 3 35G 3 76 75G B '.iq\_,:‘:i.. ( ZA( - - 4 24325 4 435 4
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)

1 2390 54.24 74.00 -19.76 40.23 14.01 PK
12 2400 80.03 - - 66.04 13.99 PK
13 2402.174 107.01 - - 93.03 13.98 PK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.

3. Measurement Level = Reading Level + Correct Factor.

4. The average measurement was not performed when the peak measured data under the limit of

average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(el\(jltﬁg)cy Measurement Factor M(ZaBsu:;a/mn;nt (dB) (dBuVv/m)
(dBuV/m) (dB) "

00 (Average) | 2390 54.24 -30.752 23.488 -30.512 54.000

00 (Average) | 2400 80.03 -30.752 49.278 -- --

00 (Average) | 2402.174 107.01 -30.752 76.258 -- --

Note:

1. Average Measurement=Peak Measurement + Duty Cycle Factor
2. The Duty Cycle is refer to section 11.
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Product Bluetooth Headset
Test Item Band Edge
Test date 2020/09/02
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK) (2402MHz)
Vertical
Level{dBuV/m Radiated Emission
y |\
{ |
5G 235 £] 75G 8 »chfnn?—~ ( ZA( 405G -+ 4 423 153G 435
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
1 2379.855 55.83 74.00 -18.17 41.81 14.02 PK
2 2390 54.14 74.00 -19.86 40.13 14.01 PK
13 2400 78.24 - - 64.25 13.99 PK
14 2402.174 104.68 - - 90.70 13.98 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of
average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(e'\cjltﬁ;)cy Measurement Factor M(ZaBsu:(j/n:f)nt (dB) (dBuV/m)
(dBuV/m) (dB) "
00 (Average) | 2379.855 55.83 -30.752 25.078 -28.922 54.000
00 (Average) | 2390 54.14 -30.752 23.388 -30.612 54.000
00 (Average) | 2400 78.24 -30.752 47.488 -- -
00 (Average) | 2402.174 104.68 -30.752 73.928 -- -

Note:

1. Average Measurement=Peak Measurement + Duty Cycle Factor
2. The Duty Cycle is refer to section 11.
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Product Bluetooth Headset
Test Item Band Edge
Test date 2020/09/02
Test Mode Mode 2: Transmit - 2Mbps (7/4DQPSK) (2480MHz)
Horizontal
Level{dBuV/m Radiated Emission
:I ‘ll‘
4335 2440 & 530 248G 2.52G
Hequency(Ha)
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
11 2479.877 105.90 - - 92.07 13.83 PK
2 2483.5 57.61 74.00 -16.39 43.80 13.81 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of
average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(el\cjltﬁg)cy Measurement Factor M(ZaBsuiszne)nt (dB) (dBuVv/m)
(dBpuV/m) (dB) H
78 (Average) | 2479.877 105.9 -30.752 75.148 -- -
78 (Average) | 2483.5 57.61 -30.752 26.858 -27.142 54.000
Note:
1. Average Measurement=Peak Measurement + Duty Cycle Factor
2. The Duty Cycle is refer to section 11.
Product Bluetooth Headset
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Test Item : Band Edge
Test Site : No.3 OATS
Test date ; 2020/09/02
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK) (2480MHz)
Vertical
Level{dBuV/m Radiated Emission
{ | !"
243356 244G 2456 245G 247G 2 ie:.;‘_,:,.;,,.._-‘ 249G 25G 251G 2.52G
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
11 2479.877 102.66 - -- 88.83 13.83 PK
2 2483.5 56.75 74.00 -17.25 42.94 13.81 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of

average detection.

Frequenc Peak Duty Cycle Measurement Margin Limit
Channel No. (I\(ile)y Measurement Factor (dBuV/m) (dB) (dBuVv/m)
(dBuV/m) (dB) "
78 (Average) | 2479.877 96.997 -30.752 66.245 --
78 (Average) | 2483.5 50.279 -30.752 19.527 -34.473 54.000
Note:

1. Average Measurement=Peak Measurement + Duty Cycle Factor
2. The Duty Cycle is refer to section 11.
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Bluetooth Headset

Product
Test Item Band Edge
Test date 2020/09/02
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2402MHz)
Horizontal
Level{dBuV/m Radiated Emission
:s':l )
i |
< 5G 356 2355 76 75G B .chf,::;.. 24 - 41 A 42 243¢ 435
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
1 2390 54.66 74.00 -19.34 40.65 14.01 PK
12 2400 81.08 - - 67.09 13.99 PK
13 2402.029 107.34 - - 93.35 13.99 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of
average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(el\(jltﬁg)cy Measurement Factor M(ZaBsu:;a/mn;nt (dB) (dBuVv/m)
(dBuV/m) (dB) "
00 (Average) | 2390 54.66 -30.752 23.908 -30.092 54.000
00 (Average) | 2400 81.08 -30.752 50.328 -- --
00 (Average) | 2402.029 107.34 -30.752 76.588 -- --

Note:

2. The Duty Cycle is refer to section 11.

1. Average Measurement=Peak Measurement + Duty Cycle Factor
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Product Bluetooth Headset
Test Item Band Edge
Test date 2020/09/02
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2402MHz)
Vertical
Level{dBuV/m Radiated Emission
’l l'
5G 235 G 5 38G »chfnn?—~ ( ZA( 405G -+ 4 423 3 435
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
1 2372.754 56.39 74.00 -17.61 42.36 14.03 PK
2 2390 54.98 74.00 -19.02 40.97 14.01 PK
13 2400 78.83 - - 64.84 13.99 PK
14 2402.029 105.08 - - 91.09 13.99 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of
average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(e'\cjltﬁ;)cy Measurement Factor M(ZaBsu:(j/n:f)nt (dB) (dBuV/m)
(dBuV/m) (dB) "
00 (Average) | 2372.754 56.39 -30.752 25.638 -28.362 54.000
00 (Average) | 2390 54.98 -30.752 24.228 -29.772 54.000
00 (Average) | 2400 78.83 -30.752 48.078 --
00 (Average) | 2402.029 105.08 -30.752 74.328 --

Note:

1. Average Measurement=Peak Measurement + Duty Cycle Factor
2. The Duty Cycle is refer to section 11.
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Product
Test Item
Test date
Test Mode

Horizontal

Level{dBuV/m

Bluetooth Headset

Band Edge
2020/09/02

Mode 3: Transmit - 3Mbps (8DPSK) (2480MH2z)

Radiated Emission

3 244G & &30 247G :::.E,i\_.:..c,,.._-‘ 52
No Frequency Emission Limit Margin | Reading Level | Correct Factor Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
11 2480.022 106.48 - - 92.65 13.83 PK
2 2483.5 60.25 74.00 -13.75 46.44 13.81 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of
average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(el\(jltﬁg)cy Measurement Factor M(ZaBsu:;a/mn;nt (dB) (dBuVv/m)
(dBuV/m) (dB) "
78 (Average) | 2480.022 106.48 -30.752 75.728 -
78 (Average) | 2483.5 60.25 -30.752 29.498 -24.502 54.000
Note:

1. Average Measurement=Peak Measurement + Duty Cycle Factor
2. The Duty Cycle is refer to section 11.
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Report No.: 2080865R-E3032110108

Product Bluetooth Headset
Test Item Band Edge
Test date 2020/09/02
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (2480MHZz)
Vertical
Level{dBuV/m Radiated Emission
4335 44G 456 000 2 a :ir::;h,:,.c,,.._« 249G 25G 251G 2.52G
No | Frequency Emission Limit Margin | Reading Level | Correct Factor |  Detector
(MHz) Level (dBuV/m) (dB) (dBuV) (dB/m) Type
(dBuV/m)
11 2480.022 103.53 - - 89.70 13.83 PK
2 2483.5 57.51 74.00 -16.49 43.70 13.81 PK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as necessary.
2. Peak measurements: RBW = 1MHz, VBW = 3 MHz, Sweep: Auto.
3. Measurement Level = Reading Level + Correct Factor.
4. The average measurement was not performed when the peak measured data under the limit of
average detection.
Peak Duty Cycle Margin Limit
Channel No. Fr(esllﬁg)cy Measurement Factor M(ZaBsu:(;/rILe)nt (dB) (dBuVv/m)
(dBuV/m) (dB) "
78 (Average) | 2480.022 103.53 -30.752 72.778 -- --
78 (Average) | 2483.5 57.51 -30.752 26.758 -27.242 54.000

Note:

1. Average Measurement=Peak Measurement + Duty Cycle Factor
2. The Duty Cycle is refer to section 11.
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Product : Bluetooth Headset
Test Item : Band Edge
Test date : 2020/09/02
Test Mode  : Mode 1: Transmit - 1Mbps (GFSK)(Hopping off)
Measurement Level Result
A (dB)
> 20 PASS

Figure Channel 00 Hopping:
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Product Bluetooth Headset
Test Item Band Edge
Test date 2020/09/02
Test Mode Mode 2: Transmit - 2Mbps (r/4DQPSK)(Hopping off)
Measurement Level Result
A (dB)
> 20 PASS
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Figure Channel 78 Hopping:
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Product : Bluetooth Headset
Test Item : Band Edge
Test date : 2020/09/02
Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (Hopping off)
Measurement Level Result
A (dB)
> 20 PASS
Figure Channel 00 Hopping:
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Product Bluetooth Headset
Test Item Band Edge
Test date 2020/09/02
Test Mode Mode 1: Transmit - 1Mbps (GFSK)(Hopping on)
Measurement Level Result
A (dB)
> 20 PASS

Figure Channel 00 Hopping:
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Product : Bluetooth Headset
Test Item : Band Edge
Test date : 2020/09/02
Test Mode  : Mode 2: Transmit - 2Mbps (1/4DQPSK)(Hopping on)
Measurement Level Result
A (dB)
> 20 PASS

Figure Channel 00 Hopping:
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Figure Channel 78 Hopping:
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Product : Bluetooth Headset
Test Item : Band Edge
Test date : 2020/09/03
Test Mode  : Mode 3: Transmit - 3Mbps (8DPSK) (Hopping on)
Measurement Level Result
A (dB)
> 20 PASS

Figure Channel 00 Hopping:
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7.

7.1.

7.2.

7.3.

Channel Number

Test Setup
RF Cable
=UT T
SMA
Connecter
Limit

Spectrum

Analyzer

Frequency hopping systems operating in the 2400-2483.5 MHz bands shall use at least 75 hopping

frequencies.

Test Procedure

Tested according to FHSS test procedure of KDB558074 section 9 (b for compliance to FCC 47CFR

15.247 requirements.
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7.4. Test Result of Channel Number

Product : Bluetooth Headset

Test Item : Channel Number

Test date : 2020/09/02

Test Mode Mode 1: Transmit - 1Mbps (GFSK)

Frequency Range Measurement Required Limit
(MHz) (Hopping Channel) (Hopping Channel)
2402 ~ 2480 79 >75 Pass

Result
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Product Bluetooth Headset
Test Item Channel Number
Test date 2020/09/02
Test Mode Mode 2: Transmit - 2Mbps (7/4DQPSK)
Frequency Range Measurement Required Limit Result
(MHz) (Hopping Channel) (Hopping Channel)
2402 ~ 2480 79 >75 Pass
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Product Bluetooth Headset
Test Item Channel Number
Test date 2020/09/03

Test Mode

Mode 3: Transmit - 3Mbps (8DPSK)

Frequency Range Measurement Required Limit Result
i . esu
(MHz) (Hopping Channel) (Hopping Channel)
2402 ~ 2480 79 >75 Pass
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8.1.

8.2.

8.3.

Channel Separation

Test Setup
RF Cable
=UT T
SMA
Connecter
Limit

Spectrum
Analyzer

Frequency hopping systems shall have hopping channel carrier frequencies separated by a minimum

of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

Test Procedure

Tested according to FHSS test procedure of KDB558074 section 9 (b for compliance to FCC 47CFR

15.247 requirements.
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8.4. Test Result of Channel Separation

Product : Bluetooth Headset
Test Item ; Channel Separation
Test date : 2020/09/02
Test Mode Mode 1: Transmit - 1Mbps (GFSK)
Measurement Limit | Limit of (2/3)*20dB
Frequency
Channel No. Level ] Result
(MHz) (kHz) Bandwidth (kHz)
(kHz)
00 2402 1000 >25 kHz 644.0 Pass
39 2441 1000 >25 kHz 642.0 Pass
78 2480 1000 >25 kHz 644.0 Pass

NOTE: The 20dB Bandwidth is refer to section 10.

Channel 00 (2402MHz)

f Ne A | et | £aIHA [£220.000M Sop 02, 2020 | E
enter Freq 2.402000000 GHz | Aug Type: Log-Par mazfi23aac| 'requency
PNG; Wide (3 Trig-Frae Run Pl sy
¥ Gain:Low #ictern: 30 a8 ceT|P NNNNN
Auto Tune
Ref Offsot 0.6 dB MKkr2 2.403 00 GHZz
10 gmiv Ref 20.50 dBm 8.06 dBm
| Al 2
03 ‘ a ‘ = Center Freq
1 500 s . — . 2 402000000 GHz
55 !
< [
- : ‘ ¥ 1 vk StartFreq
3 [ 2397000000 GHz
5. | fn ,
o o ™
PR s et 20 A FAOEENT e Bt s Stop Freq
¥ z 2 407000000 GHz
|
enter 2.402000 GHz Span 10,00 M CF Step
es BW 100 kHz #VBW 100 kHz #Sweep 500.0 ms (1001 pts 1.000000 MHz
L ————— e Ot L FUNCTION WIDTK] PrcToN wie Auto L
NIL1LLSL 240200 GHz | 137 4Bm. |
Nl1]f 240300CHz, 806 dBm
3 FreqOffset
4 ' . 0 Hz
7
]
9
10
11 @
< >
(LA ‘b‘:l}Y'JL

Page: 89 of 113



Report No.: 2080865R-E3032110108 > DE KRA

Channel 39 (2441MHz)
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Product : Bluetooth Headset
Test Item : Channel Separation
Test date : 2020/09/02
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK)
Measurement Limit | Limit of (2/3)*20dB
Frequency
Channel No. Level ] Result
(MHz) (kHz2) Bandwidth (kHz)
(kHz)
00 2402 1000 >25 kHz 892.0 Pass
39 2441 1000 >25 kHz 890.0 Pass
78 2480 1000 >25 kHz 892.0 Pass

NOTE: The 20dB Bandwidth is refer to section 10.
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Channel 39 (2441MHz)
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05 T * Center Freq
500 1 4 1 2441000000 GHz
J StartFreq

| i 1 (e 2 436000000 GHz

; e i Stop Freq
2.446000000 GHz

enter 2441000 GHz Span 10,00 M CF Step
es BW 100 kHz #VBW 100 kHz #Sweep 500.0 ms (1001 pts 1.000000 MHz
Aute Man

3 FreqOffset

4 + . 0 Hz
1 :

11 v
< ?
(L %!lk!u"
Channel 78 (2480MHz)
3 ) T Tvos: o P : = ‘, Frequency
enter Freq 2.480000000 G"I:g e ':.] T —— vg Type: Log ml[ 3 _al
¥ Gain:Low #icten: 30 a8 CETIP NNNNN
Auto Tune
Ref Offsot 0.5 dB Mkr1 2.479 00 GHz
1 gemiv Ref 20.50 dBm 6.98 dBm
* Center Freq
2 480000000 GHz
StartFreq
2 475000000 GHz
Stop Freq
2.485000000 GHz
CF Step
#VBW 100 kHz 1000000 MHz
Man
N L 247900 GHz| 698 dBm,

2l N1 TY 2 [

- ! FreqOffset
4 t - 0 Hz
1 !

11 v
¢ »
(L %:lilu:
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Product Bluetooth Headset
Test Item Channel Separation
Test date 2020/09/03
Test Mode Mode 3: Transmit - 3Mbps (8DPSK)
Measurement Limit | Limit of (2/3)*20dB
Frequency
Channel No. Level ] Result
(MHz) (kHz) Bandwidth (kHz)
(kHz)
00 2402 1000 >25 kHz 876.0 Pass
39 2441 1000 >25 kHz 878.0 Pass
78 2480 1000 >25 kHz 876.0 Pass
NOTE: The 20dB Bandwidth is refer to section 10.
Channel 00 (2402MHz)
WWM'WE e loia E‘
enter Freq 2_402000600 GHz | __ = AvgType:LogPwr “,: 34 =~ Frequency
PNO- Wids o Trig: Free Run "_'Il"m
IFGain:Low #Atten: 30 dB £T
MKr2 2.403 00 GHZ] Ao Tune
10 dBidiv 32'«?5?3 'fsﬂfn 7.88 dBm)
og i 2
% -‘ :,‘ ’ Center Freq
) 500 ‘ 2402000000 GHz
950 :
\
k : ‘ StartFreq
‘ [t 2397000000 GHz
5 [ e StopFreq
o ; 2407000000 GHz
enter 2.402000 GHz I Span 10.00 MHz| CF Step
es BW 100 kHz #VEW 100 kHz #Sweep 500.0 ms (1001 pts) 1.000000 MHz
= [aute Man
FreqOffset
0O Hz
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Channel 39 (2441MHz)

RF C ENSE T ] = 1Gh AT [83:06:04 PM Sap a3, 2020
enter Freq 2.441000000GHz | Avg Type: LogPwr mucsfi23a30|  Frequancy
PRO: Wide L) uq‘ ey oeT|P NNNN N
IFGain:Low tten: 30 dB
Auto Tune
Ref Offset 0.5 dB Mkr2 2.442 00 GHZ
10 dBidiv__ Ref 20.50 dBm 9.08 dBm)
o8 A *2
05 , ¥ Center Freq
) 500 2 441000000 GHz
a8
- StartFreq
23 — 1 A e c— — 2 436000000 GHz
R5 T
wh — St . =L VR -
m=E I ) 3 Stop Freq
: 2 446000000 GHz
el
enter 2.441000 GHz Span 10.00 MHz| CF Step
es BW 100 kHz #VEBW 100 kHz #Sweep 500.0 ms (1001 pts) 1.000000 MHz
Man
3 FreqOffset
: 0Hz
10 |
11 -
INSG H1anus
Channel 78 (2480MHz)
Keytlght Qertrum Anvyie: - Soept 2 e =t E
RL | RF__ {50Q AC | ENZE T | 216N AT 183:10:32PM Sape3. 2020 | Er o
enter Freq 2480000000 GHz | Avg Type: Log-Pwr Tl 2343 8 izvsidd
PNO:- Wide (o0 S SRS oeT|P NNNN N
IFGain:Low #Atten: 30 dB
= Auto Tune
Ref Offset 0.5 dB Mkr1 2.479 00 GHZ|
10 dBidiv__ Ref 20.50 dBm 7.34 dBm|
°g 1 12
3 ‘ T 4 Center Freq
) 500 : 2 480000000 GHz
a8
l*- 5 StartFreq
05 ! o ¥ + A 2 475000000 GHz
B5
] MR —__ 4 ! —_—s 4
E i ” & Stop Freq
: 2485000000 GHz
25
enter 2480000 GHz Span 10.00 MHz| CF Step
es BW 100 kHz #VBW 100 kHz #Sweep 500.0 ms (1001 pts) 1000000 MHz
Aute Man
N f 247900 GHz 734
&N ) 2,480 00 GHz 7.29d8m | FreqOffset
: 0Hz
10 |
11 -
NSG Hraus
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9. Dwell Time

9.1. Test Setup

RF Cable Spect
EUT D:D pectrum
Analyzer
SMA
Connecter

9.2. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a period of
0.4 seconds multiplied by the number of hopping channels employed.

9.3. Test Procedure

Tested according to FHSS test procedure of KDB558074 section 9 (b for compliance to FCC 47CFR
15.247 requirements.
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9.4.

Test Result of Dwell Time
Product Bluetooth Headset
Test Item Dwell Time
Test date 2020/09/03
Test Mode Mode 1: Transmit - 1Mbps (GFSK) (Channel 00,39,78 -DH5)
Frequency T':Eﬁ Stlr?t Hopping of | Sweep time | Dwell Time Limit Result
(MH2) g Number (ms) (ms) (ms)
(ms)
2402 2.890 108 31600 312.120 400 Pass
2441 2.880 108 31600 311.040 400 Pass
2480 2.890 107 31600 309.230 400 Pass
Dwell time = Time slot length*Hopping of number

Sweep time= 79 CHannel * 0.4
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CHO00 Hoppmg of Number

CH 00 Time slot length

. =3 it = » . “ il
mufvwl“?mﬂm‘ﬂb‘_ e oy Vs Lo e e muﬁwidﬂmﬂzu‘_vzl’-&'ﬂn i Frva Loy
BAres 33 BAren 33
Auto T
0oy Re 2000 dBm o, Ret 2000 '2“§
o | v 142 |
Cemer e s - t Cener Freq)
2 [ZF BE = . 2 [
I SanFrey)
S e pr— Ce— | — E— o Ta— 2452000000 GM]
"
B i il M | Bilop Frey
s I | | TAT0002 Gty
0
| |
24020000/ Spen o H2 CF Step|
BW 1.0 M-z FEW 1.0 M2 Sweep 10,00 ms (1001 pos) 1 009000 VH £
- Man
Al vl 2¥malidl  JASGRL
[} L il AT T
4 - s

CH 39 Time slot length

. PR S| T - =R
— :.-:_._: SeTee Lo e m“"":" wumztaim%u*ﬁ:‘:n i Frvm Lag b
0 etvery  Ret 20.00 0Bm : 10 afes  Ref 2003 irs
Leg :‘ " oz |
L crearvinelll ¥ t f
Troce Aver e I
L= !
2 i P AN MO A R ey
Wl
81l | 1
. I I P
, I I I I | l l Mo hes BW 1.0 Wz FOEW 1.0 MH2 Sweep m:nmomm
) T YR T YR T
O A O P phis WY S por——
U | il I | I}HIIII —
A A LA a
etr 7441080308 Gz Span 0 H ki 2118
BW 10 kHz FVEW 30 ki m’m.llo’iﬂ ’ =y
e o 4 0 YW S O P wia P
CH 78 Hopping of Number CH 78 Time slot length
E.«..fqummobqi“::; L’:.";‘.': Aol Lopb Fraquensy mufkum%w’:‘_ ;go-:-:- i Frve Lag b =
auto T
0 etvery Rt 20.00 dBm 10 afees _ Ref 7003 Birm I.”E
[ ‘ it ." fid-=raly ﬁ“A} |
« 4 2 cucll 0o ol ! 1 1
\
Ll
\ e SN IS N | I S SN S
{l! | - It 4a d L P i
I I ’ ‘ Blop Fr “' e | by fakalie)
T 490000002 Gt 5 | T A0 Gotr
I [ | |
ar | } l ’ ’ : | CF 2AB0000000 CH2 Span o H2 CF Step|
| | l l ’ ], | 1000 WM mmn_m FYEW 1.0 MH2 Swee 10,00 ms (1901 pes vm:::
=) I I - ALl _rlusr  2amalidl _LISdS —
R 11 AR AN et 2 RS g ' p——
A A A - !
= \ (11011
L ‘
;:n- 74K600203 Gtz Span 0 h - —
B L0 kH2 FOEW 10 K Gweep ILOO & (1001 pi ' ;
L L

The dwell times of the packet type of DH1, DH3, and DH5 are tested. Only the worst case is shown on the

report.
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Product Bluetooth Headset

Test Item Dwell Time

Test date 2020/09/03

Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK) (Channel 00,39,78 —DH5)

Frequency Ti:gﬁ;tlr?t Hopping of | Sweep time | Dwell Time Limit Result
(MHz) (ms) Number (ms) (ms) (ms)
2402 2.890 107 31600 309.230 400 Pass
2441 2.890 107 31600 309.230 400 Pass
2480 2.890 108 31600 312.120 400 Pass
Dwell time = Time slot length*Hopping of number

Sweep time= 79 CHannel * 0.4
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CHO00 Hoppmg of Number

Eoﬂm Froq 2402008000 th ] Ty e St Logbe
Bhzm

0 etvery  Ret 20.00 dBm
Leg
|

A
\
0
L e - :
I I — T Y T T YR -
‘ e Tl [T
I | (T L ——— —— ; and
il ~
1M } | f t
L L 1
Spdm 0 He m T 1 - i —
Tweep S10 % 11001 pi :
. | .

STt e g e
. Tt Voo Lo o iy

nfor Froq 2443008000 g{_z o PP — Spamen:

Wlaw L AR o

m«ﬁwuumm | 11 Guon 1 B s s Lo
”~

3 Faad e Trg Ve
Wosniow  BAZBA 3088

0 etvery  Ret 20.00 0Bm
Leg

< " 4 +

I A
. A
u‘ - + ! l I I L l
8 11 e
B III}I IIIlIIIiIHI[II lll
N AR A LA 1 t
enter 7441000008 Gz Span 0 ]
BW 10 kHz FVEW 30 ks Swesp ILO0 & 1001 i
CH 78 Hopplng of Number CH 78 Tlme slot length

Em. Froq LANOMO00 G ] et e

i e

mufvwilmﬂz | 17 a1 85 4 i P g
ol Faad e ".
Winniow  BAZeA 338

0 etvery Rt 20.00 dBm
Leg
|

< ! ! {

i

[ M \ Il -
i». i ! ’ s Ii
T =
M
:!H %l | 'I [ ‘T’} 1
umm Span 0 b -3t
FOEW 10 ki Savep ILOO & (1001 i "
- | v

Note:
The dwell times of the packet type of DH1, DH3, and DH5 are tested. Only the worst case is shown on the

report.
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Product Bluetooth Headset

Test Item Dwell Time

Test date 2020/09/03

Test Mode Mode 3: Transmit - 3Mbps (8DPSK) (Channel 00,39,78 —DH5)

Frequency Ti:gﬁ;tlr?t Hopping of | Sweep time | Dwell Time Limit Result
(MHz) (ms) Number (ms) (ms) (ms)
2402 2.900 107 31600 310.300 400 Pass
2441 2.890 108 31600 312.120 400 Pass
2480 2.890 108 31600 312.120 400 Pass
Dwell time = Time slot length*Hopping of number

Sweep time= 79 CHannel * 0.4
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CH 00 Hopping of Number

oniar Freq 2402000000 GH:

- iy
Arg Vymw sagbwn

T Y !-qn-‘.rmum m'Vu-m&-n
P Chds <o Trig Pree R Aghioid 11 FACH Kk o Trig Video
i Bk o0 $ar | o e X b
gty et 20.90 dBm o g Bet 2000 g' - i . | ‘ ’
R S S i S ft——t———j—mof|  ComerFreq
© r o = 2 e
i I S B | T L S I L1 e
" |
o f LS I LA i - L et A Aoy -
O O [l M . . S
0 O 1 —
| Axl.i Il . | Bpan oy CF 8o
[ 1 (M ‘. I | | [ | [ M|mu‘::
<ttt 'r | L
""T"‘“ | " ‘ ’ ; ‘L I }‘ h o
T MBI i ; l
00 A0 O
0 0L AL S OO
Centur 7407000000 GHz Tpan 0 s
res B 1.0 Kz VBV 3.3 AHs Swwep 3150 4 (1001 pis :
- |

- e O | ‘ -~ -
Ao Vo oy bun - :*"ﬁ‘fi- T tag eap tito e Avg Tyme soagbw A
Mg Y N Ay Fid o Trig Vebee
G e X b P SEEN - e X0 .
MK !.Wﬁ
0 etvary el 2000 dBm 2.78 di
B | 182 | | |
— - 3 i i T ooyt Cemer Freq)
oo o | 24am00000 G
T |
1 | 1 | LanFreq
" = — - 2447000000 Gz
e e Sorng
| | 2447000000 Gt}
| [ I I I I .
Span @ 2 CF Step |
Swoep 1000 ms (1001 pis)y 1009000 W)
| T
Freqon Freq Oftser)
1 ong
l -
Tpaes O M. e
Swwep 3159 & (1021 .
b sura }. ......

CH 78 Hopping of Number

L TIR N

mm-qzmmaél L: i Aglerie iy
Auto Tume
R'mv el 2000 dBm
Cemer Freq
Gz
i SanFreg)
"w Gz
‘ ‘| | | ‘ ‘iuml“ ‘ iuu'i e
2 ' Wl ‘ ai N e K R X
- " ‘ l I I ’ E NN I | “ Jlep CF Step|
N A A s o
Y | IIH'I Fresome
|||||||”| Il H—=
U P AN A il
-‘;n,'::?:m ks VRN 3.2 AHz Sweep 31.69 o?l':lo
Note:

The dwell times of the packet type of DH1, DH3, and DH5 are tested. Only the worst case is shown on the

report.
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10. Occupied Bandwidth

10.1.  Test Setup

EUT

RF Cable

1

10.2. Limits

N/A

10.3.  Test Procedure

SMA
Connecter

Spectrum
Analyzer

Tested according to FHSS test procedure of KDB558074 section 9 (b for compliance to FCC 47CFR

15.247 requirements.
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10.4.  Test Result of Occupied Bandwidth

Product Bluetooth Headset

Test Item Occupied Bandwidth Data

Test date 2020/09/02

Test Mode Mode 1: Transmit - 1Mbps (GFSK)

Frequency Measurement Level Required Limit

Channel No. (MH2) (kH2) (kH2) Result
00 2402 966 - NA
39 2441 963 - NA
78 2480 966 - NA

Figure Channel 00:

enter Freq 2.402000000 (i‘l:g: i ‘-;-.J ——
#Atten

IFGainLow : 30 dB

Avg Type: Lo.g~Pwr

L37.04PM S
™

Frequency

CETIP NNNNN

Ref Offsot 0.5 dB

1% gBIdiv Ref 20.50 dBm

MKkr2 2.401 529 GHz|

Auto Tune

2t |

-14.23 dBm
1

1500 ‘

ALRAT

Center Freq
2.402000000 GHz

StartFreq
2 400600000 GHz

Stop Freq
2 403500000 GHz

#VBW 100 kHz

Sweep (#Swp) 3,200 ms (1001 pts)

Span 3.000 MHz|

1424 dBm

CF Step
300,000 kHz
Man

Auto

Freq Offset
0Hz
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Agilunit Spectrum Anatyzas

Swerpt SA

Figure Channel 39:

ENEE INT

enter Freq 2.441000000 GHz

Avg Type: Log-Pwr

11242030 Sep 02, 2020

Frequency

l macef} 50

PO pter 3048 pie. o
Auto Tune

Mkr2 2.440 529 GHz|

Ref Offsot 0.6 dB

10 gakrw Ref 20.50 dBm -13.41 dBm
Center Freq
= ' 2 441000000 GHz,

.3 - 3

e — ———t ———— L
) StartFreq
2 | ! 2 439500000 GHz
Stop Freq
2 442500000 GHz
Span 3.000 MH: CF Step
#VBW 100 kHz Sweep (#Swp) 3,200 ms (1001 pts| 300.000 kHz
Man

%441 159 GHz |

2441 492 GHz Freq Offset
0Hz

lb:r.m.';

Figure Channel 78:

Agilunt Spectrum Analyzar - Seipdt SA
E: 0e A EhE, (N7 i R AT (1251560 Sep02, 2020
enter Freq 2.480000000 GHz | Avg Type: Log-Pwr maczf 23456 Frequency
) PNO; Wid (5 Trig:Free Run TYTE R
EGaln:Low 2Atten: 30 dB CETIP NNSNN
Ref Offeet 06 dB MKr2 2.479 529 GHZ] A0 TS
19 dBidiv Ref 20.50 dBm -15.00 dBm
R Center Freq
1500 . - t 2480000000 GHz
X ’2 ;3 T4 07 b
o StartFreq
- | 2 478500000 GHz,
-1
&y
555 Stop Freq
= 2 481500000 GHz
Span 3.000 MH: CF Step
#VBW 100 kHz Sweep (#Swp) 3,200 ms (1001 pts, 300,000 kHz
Man
Freq Offset
-4 1 0Hz
I 1
9
10 i
11 @
¢ >
INSC %:.’.\vl_';
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Product Bluetooth Headset

Test Item Occupied Bandwidth Data

Test date 2020/09/02

Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK)

Frequency Measurement Level Required Limit

Channel No. (MH2) (kH2) (kH2) Result
00 2402 1338 - NA
39 2441 1335 - NA
78 2480 1338 - NA

Figure Channel 00:

enter Freq 2.402000000 GHz _ | Avg Type: Log-Pur Freguency
PNO; Wide 5 Trig: Free Run
1FGain:Low #Atten: 30 dB v
Auto Tune
MKr2 2.401 328 GHz
Ref Offsot 0.5 dB
1 gemiv Ref 20.50 dBm -14.84 dBm
05 :L1 Center Freq
1500 2402000000 GHz,
.2 N3
\/ 1472 B
[ StartFreq
o ] ; 2 400500000 GHz
Stop Freq
A 2 403500000 GHz
enter 2.402000 GHz Span 3.000 MHz| CF Step
es BW 30 kHz #FVBW 100 kHz Sweep (#Swp) 3,200 ms (1001 pts) 300,000 kHz.
Auto Man
N LLIT 2402016 GHz |
NI11¢ 2,401 328 GHZ | 5
3INJIIT 2.402 656 GHz -14.74 dBm Freq Offset
‘4 0Hz
§
1
9
10
1 -
< »
NSC [b-_n\ \
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Figure Channel 39:

Swerpt SA

Agilunit Spectrum Anatyzas

ENEE INT

- xe s L ASGAT 010356 PN Sep 02, 2020
enter Freq 2.441000000 GHz | Avg Type: Log-Pwr maczf 23456 Fraquency
PNO; Wid (5 Trig:Free Run TR

IFGainLow #itten: 30 dB CETIP NNNNN
Auto Tune

MKr2 2.440 331 GHz

Ref Offs0t 0.6 dB
10 dBrdiv__Ref 20.50 dBm -13.70 dBm
og 3 -

M Center Freq
2 2 = vy 3 2441000000 GHz

* 4 :;‘\lrl —
StartFreq
- | | 2 439500000 GHz
Stop Freq
2 442500000 GHz
Span 3.000 MH: CF Step
#VBW 100 kHz Sweep (#Swp) 3.200 ms (1001 pts, 200.000 kHz
Man

%&41.015 GHz |

2.441 656 GHz Freq Offset
0 Hz

lb:r.m.';

Figure Channel 78:

Swerpt SA

Agilunit Spectrum Anatyzas

ENEE INT

_01:31 01 P Sep 02, 2020

2 S000¢ Avg T /L »PWY maefl 23450 Frequency
enter Freq 2.480000000 Gnl;‘lg: i .':.l —— vg Type: Log w,‘,. _3.‘ P
IFGainLow #itten: 30 dB CETIP NNNNN
= Auto Tune
MKr2 2.479 328 GHz
Ref Offsot 0.6 dB
10 gakrw Ref 20.50 dBm -15.84 dBm
i 31 Center Freq
50 . N 4 2 4BO0D00O0 GHz
35 2 1 a3
" StartFreq
- 1 T - 2 478500000 GHz
x5 F—
an
55 StopFreq
= 2 481500000 GHz
Span 3.000 MH: CF Step
#VBW 100 kHz Sweep (#Swp) 3,200 ms (1001 pts, 300,000 kHz
Man
%.%_015 GHz|
Freq Offset
-4 1 0 Hz
H Il
9
10 i
1 4
¢ >
INSC ‘b:.’.\u_';
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Product : Bluetooth Headset
Test Item : Occupied Bandwidth Data
Test date : 2020/09/03
Test Mode Mode 3: Transmit - 3Mbps (8DPSK)
Frequency Measurement Level Required Limit
Channel No. (MH2) (kH2) (kH2) Result
00 2402 1314 -- NA
39 2441 1317 -- NA
78 2480 1314 -- NA
Figure Channel 00:
eyl Sgerthun Anabis - Smept 2 : , , . E— |
enter Freq 2402000000 GHz | . _ Avg Type: LogPwr so| Frequency
PNG: Widn (g Trig: Free Run ceTiP NMNN N
IFGain:Low #Atten: J0dB peT|
MKr2 2.401 349 GHZ] Ao TUe
jogoian_Rer 2050 dsm -13.59 dBm
W05 i ’ Center Freq
2 402000000 GHz
2 | A3
{ i StartFreq
7~ - 1 | R AT A 2 400600000 GHz:
|
I Stop Freq
| 2 403500000 GHz
| |
enter 2.402000 GHz Span 3.000 MHz CF Step
es BW 30 kHz #VBW 100 kHz Sweep (#Swp) 3.200 ms (1001 pts) 300,000 kHz
1 S S S A <7 SN S Gy | =
wE 3401 345 GHE| =73 89 dBim
AR ; §_ 1040 Gz 1396 48 Freq Offset
0OHz
&
10
1]
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Figure Channel 39:
R RF 50 AL ENZE T 1 216 AT [£3:68:14PM Sap 3. 2020
enter Freq 2.441000000 GHz | Avg Type: Log-Pwr acel} 2345 6 Frequency
PNO-Wids (o Trig: FreeRun _'"l M
{F Gl o #Asten: 30 aB oETIP NNNNN
Auto Tune
Ref Offset 0.5 dB Mkr2 2.440 346 GHZ
jodBigiv__Ref 20.50 dBm -12.92 dBm)|
A
05 —X Center Freq
pon 3 3 2 441000000 GHz
950 &
'k f StartFreq
A e T e - T — T 2 439600000 GHz
15
a8l .
e | Stop Freq
3 : 2442500000 GHz
25 4
enter 2.441000 GHz Span 3.000 M| CF Step
es BW 30 kHz #VBW 100 kHz Sweep (#Swp) 3.200 ms (1001 pts 300000 kHz
= |Aute Man
N ilt 141 162 GHz 7 i
. g -4 ‘ ; ; .4}3,&4&6&1 ,:}5 92dBm | Freq Offset
; ! OHz
10
1 >
IMSE B1atus
Figure Channel 78:
R RF 50 AL ENZE T 1 216 AT [£3:19:49PM Sap 3. 2020
enter Freq 2.480000000 GHz | Avg Type: Log-Pwr macefi23450|  Frequency
PNO-Wids (o Trig: FreeRun _'"l M
{F Gl o #Asten: 30 aB oETIP NNNNN
Auto Tune
Ref Offset 0.5 4B Mkr2 2.479 346 GHZ
jodidiv _Ref 20.50 dBm -14.87 dBm|
| A1
I Center Freq
‘ 2 480000000 GHz
2 AS
‘- v 800 ooy
StartFreq
i  adev ame — 7™ 2 478500000 GHz
L] -
2 | StopFreq
a 2481500000 GHz
35 1
enter 2480000 GHz Span 3.000 M| CF Step
es BW 30 kHz #VBW 100 kHz Sweep (#Swp) 3.200 ms (1001 pts 300000 kHz
Aute Man
[ < [ v | FUNTON [ FUNCTONWDTH]  FUNCTION VALLE B
5 3 ; 479 346 GHz 13;01 dBr i
AN 3480660 CHz | 1419 dBm| 1 FreqOffset
; ! OHz
10
1 >
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11. Duty Cycle

11.1.  Test Setup

RF Cable Spect
EUT D:D pectrum
Analyzer
SMA
Connecter

11.2.  Test Procedure

The EUT was setup according to ANSI C63.10 2013; tested according to ANSI C63.10 2013 for
compliance to FCC 47CFR 15.247 requirements.
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11.3.  Test Result of Duty Cycle

Product : Bluetooth Headset
Test Item : Duty Cycle
Test date : 2020/09/18
Test Mode Mode 1: Transmit - 1Mbps (GFSK)
Keyilght Sgertrum Andlies « Swept 32 " . . ’ = gl
Rl F A WSE IN LIGN A 11:42:43 AW Sep 13, 2020
T 14.583 Avg Type: Log-Pwr el 228 b Frequency
enter Freq 2.402000000 G,l,-g o ;’_] mf‘glm 483ms  Avg Type: Log e
IFGain:Low Atten: 30 dB
Auto Tune
ug gB!div Ref 20.00 dBm
M0 1281 Center Freq
000 ) were] | 2402000000 GHz
100
- StartFreq
X0 2.402000000 GHz
400
L0 1) Pneld PR . [RPPRr R B Mty s o PP ST | A
s | Stop Freq
s 2402000000 GHz
Jou
| |
enter 2402000000 GHz Span 0 Hz CF Step
es BW 1.0 MHz #VBW 1.0 MHz Sweep 100.0 ms (1001 pts) 1.000000 MHz
[Aute Man
236 dBm
IRy 2,900 ms!{4) 007 dB FreqOffset
: d 0Hz

Time on of 100ms= 2.900ms
Duty Cycle=2.900ms / 100ms= 0.029
Duty Cycle correction factor= 20 LOG 0.029= -30.752 dB

Duty Cycle correction factor -30.752 dB
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Product : Bluetooth Headset
Test Item : Duty Cycle
Test date : 2020/09/18
Test Mode Mode 2: Transmit - 2Mbps (1/4DQPSK)
el g Andyist - Sl 53 : : , ; EE |
Rl [T { X HSE IN LIGH A 11:43:50 AM Sep 13, 2020
enter Freq 2.402000000 GHz | TngDslay-1483ms  Avg Type: Log-Pwr ™zl 2343 0]  Frequency
PNO: Tanl = THIg: V‘idoo ceTiP NNNNN
IFGain:Low Atten: 30 dB 1
MKr1 14.20 ms) Ao T
jogBisiv_Ref 20.00 dBm -2.33 dBm
Wo 17249 Center Freq
o - e 2402000000 GHz
160 ! !
- StartFreq
& oli] == T T 2 402000000 GHz
00
A0 ™ A, “ » prereg o N SRR AP SR T PRPATRT TS
A Stop Freq
= 2 402000000 GHz
Jou -4- - -
1
enter 2.402000000 GHz Span 0 Hz CF Step
es BW 1.0 MHz #VBW 1.0 MHz Sweep 100.0 ms (1001 pts) 1.000000 MHz
[Aute Man
Freq Offset
0O Hz
8] | |
10
11
NSC ATL

Time on of 100ms=2.900ms
Duty Cycle=2.900ms / 100ms= 0.029
Duty Cycle correction factor= 20 LOG 0.029= -30.752 dB

Duty Cycle correction factor -30.752 dB
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Product Bluetooth Headset
Test Item Duty Cycle

Test date 2020/09/18

Test Mode

Mode 3: Transmit - 3Mbps (8DPSK)

enter Freq 2.402000000 GHz

PNO- Fanl —a— Trig: Video

IFGain:Low

Atten: 30 dB

Trig Delay-14.83 ms  Avg Type: Log-Pwr

e (.

ceT|P NNNNN

1% gsldiv Refl 20.00 dBm

AMKr2 2.900 m

1.99d

Auto Tune

W0 ‘ 2‘6‘

Mo

Center Freq
2402000000 GHz

StartFreq
2402000000 GHz

A -

(PPN T e %
v St

|

Stop Freq
2 402000000 GHz

Sweep 100.0 ms (1001 pts)

Span 0 Hz

~ [Aute Man

CF Step
1.000000 MHz

L el 2900 ms|{A)

19948

FreqOffset
0Hz

Time on of 100ms=2.900ms

Duty Cycle=2.900ms / 100ms= 0.029

Duty Cycle correction factor= 20 LOG 0.029= -30.752 dB

Duty Cycle correction factor

-30.752

dB
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12. EMI Reduction Method During Compliance Testing

No modification was made during testing.
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